



 Loctite 271 (Obtain Locally)

 Liquid Neoprene (92-25711--2)

**NOTE: apply Liquid Neoprene to all eyelet wiring terminal connections.**

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1	84	826730A 4	ENGINE HARNESS	1		
2	88	79091	FUSE	1		
3	54	816311	STA-STRAP	AR		8
4	86	19437 2	TERMINAL BLOCK	1		
5	10	38055	SCREW (3/16-32 X 5/8)	2		
6	12	89302	WASHER	2		
7	11	45076	NUT	2		
8	54	814634	J CLAMP	1		
9		43429 2	IGNITION PLATE	1		
10	332	7778A12	SWITCH BOX	2		
11	10	13669	SCREW (12-24 X 2)	2		
12	23	94453	BUSHING	2		
13	84	62310A 2	CABLE ASSEMBLY	1	(150/175)	
14	11	45076	NUT	20		
15	84	91865A 1	CABLE ASSEMBLY (3 IN. - WHITE)	1	(150/175)	
15	84	88528A 2	CABLE ASSEMBLY (6 IN. - RED/W)	1		
16	84	60871A10	WIRE	2		
17	10	817626	SCREW (10-16 X 3/8)	2		
18	84	65999A 3	CABLE ASSEMBLY (BLACK)	1		
19	10	87926	SCREW (10-32 X 1/2 IN.)	1		
20	10	60411	SCREW (5/16-18 X 1-1/4 IN.)	3		
21	13	26993	LOCKWASHER	3		
22	12	36042	WASHER	6		
23	12	67264	WASHER (RUBBER)	6		
24	23	67268	BUSHING	3		
25	84	88439A23	BATTERY CABLE	1	(POSITIVE)	
25	84	88439A24	BATTERY CABLE	1	(NEGATIVE)	
26	10	45561	SCREW (1-1/8 IN.)	2		
27	13	26992	LOCKWASHER	2		
28	84	65999A 2	CABLE ASSEMBLY (BLACK)	1		
29	85	78866	INSULATOR	1		
30	11	45076	NUT	4		
31	89	817109A 2	STARTER SOLENOID	1		
32	23	818968	BUSHING	2		
33	11	45076	NUT (10-32)	2		
34	13	53166	LOCKWASHER (5/16 IN.)	2		
35	11	68292	NUT (5/16-18)	2		